H % (Index to Generator)

PART

I HHIAEEBAE Crankease Parts.ssssssssessssmmm e e 1
2 HHERERAE Crankshaft parts.---smm oo 3
3 HhHIAE RS HAE Crankcase COVETr parts.------ssssmnenmmmm e 5
4 RMEBIAETEBIE Recoil Starter parts.-««---smmmeessem e 7
5 HISKIAE Cylinder head parts.-------cmmmmemmmmmm e 9
6 IHASHHEAE Camshaft parts.----eemmmmm e 11
T TEFETBAE PISTON PATTS. = e ettt ettt 13
8 LI Speed adjustment base PATTS.---«ssremmmmm e e 15
9 AUTHARIEBLE Carburetor PaTtS.- -« 17
10 ZFPELREBAE Alrcleaner PartS -« -« s xrrrmmmmmmmm e 19
11 Y FEZREBAE MU TLer Parts. -« --emmmmmme e 21
12 HHLERFE Stator & Totor PaATtS.-=-ssssssrrmmmmm e 23
13 B Control panel Parts.--«-sssrseemmmmm e 27
14 HLEEERAE Frame parts.------eeeeeeee e e 33
15 ATHEFETBAE Wheel parts.----ssssmmmm oo 35
16 SAVHFEFEMF Fuel tank parts.-e--reeesmereemormre e 37
17 HEBNERE Electric Starter Parts.-«««rrrrrreemmmm e 39

18 MEHAE MaArTKS. == v e e e e e e e e e e e e e e e e e e e 41




PART 1

[ {4 CRANKCASE PARTS

o
7]
H

it 4 46




)
NO.

O© 0 N O U1 W W D

— e e
S Ol > W DN = O

AT

Parts Code
88FD « 01 « 1001
88F « 51 « 0001
88F « 51 « 0002
88F + 51 « 0004
88F « 01 * 1005
68F—1 * 40 * 2000
GB/ T 276- 94
88F « 01 » 0002
88F « 40 « 1000
88F « 01 « 0005
88F « 01 * 0004
GB5787 -86
GB5787 -86
68F—1 « 01 » 0003
88F « 01 « 0007
88F « 51 « 0003

HIESHEEREN
R

By

TF 5y

f gk

GV N
BR A A

IS

FR IR AL
TR R AR B
LY
AR

1A

P A

it A4S e Rl
FEATh3f

4

Parts Name

Crankcase body
Sway bar

Washer, Sway bar
Split clip

W ire hoop

Current amplifier
Ball bearing

0il seal

0il sensor ass.
Washe r, Drain bolt
Drain bolt

Bolt

Bolt

Set pin

Rubber wreath, Crankcase
0il seal, Sway bar

Py

Specification

G 17X8.3X1

6202
D35X D5H2X8

$20.5X $12. 3X2
M12 X1.5X15
M6 X12

M6 X 14

DX 14

O8X D14X5

¥E Quantity

KA
The List

— = DN DN DN DN D) e e = = DN e

BHLA
Total
1

DN — NN = == DN

[\]
3

— =N DN

PART 1

#HE

Remark

65Mn




PART 2

[t CRANSHAFT PARTS

5 74




O© 0 N O O W W DN+

— e e
(SRR NENVORE (RN N )

TS

Parts Code
88FD « 05 « 2001
88F « 05 * 0001
88F « 05 « 0002
GB6177 -86
88F « 05 * 1000-G
88F « 06 « 1000
68F-1 « 06 * 2000
GB5787 —-86
88F « 05 « 0004
68F-1 « 90 « 0001
68F-1 * 90 « 0003
88FD « 05 « 0005
88FD < 05 « 0006
GB5787 —-86
GB5787 -86

At
KA
EEhE
RAEGIREE
i1 4l
K2k ]
KAEZE
iR A

R kil
KACTEER
T4

7 HL 2 P
s
iR

R A

T

Parts Name

Flywheel

Flywheel fan
Starter sleeve
Nut, Flywheel
Crankshaf't.
Ignition coil.
Spark plug.

Bolt

Balance spindle
Wrench, Spark plug
Handle, Wrench
Charge coil

Fixer, Charge coil
Bolt

Bolt

R

Specification

M16 X1.5
F6RTC, F7RTC
M6 X 25
D22X 175

D7X185

M6 X8
M6 X 30

¥ & Quantity

)
The List

DO = = = DN e e

FEHLN
Total

1

DO = = = = DN e e e e e

PART 2

il

Remark

21

S=8

21




il #ih 46 7% %5 Y CRANKCASE COVER PARTS

PART 3

DOQOOOOLRLOLOOL
B =7

QOUQOOUUOOUVULPY




O = W DN —

© 0N O

9.1
9.2
9.3
9.4
9.5

10

11

12

TS

Parts Code
88FG « 01 « 2001
88F « 01 * 0002
GB/ T 276- 94
88F « 01 « 0001
88FG « 01 « 2100
88FG « 01 « 2101
88FG « 01 « 2102
GB5787 —-86
88FG < 01 « 2003
GB/ T 276- 94
88F « 50 « 0000
88F « 50 « 0003
88F « 50 « 1000
88F « 50 « 0001
88F « 50 « 0002
88F « 50 « 0005
GB818 -85
GB93
GB97

Hh A o5
MHES)

B4 A&
PR
Bl R4t
BIRIIN

Bl ith ] dat Pl
hEpe
HE R
Bl A&
Bl
B
B
HhL
Ll P
HEES

WRET

R

\|/jj,'1il‘

FHAT AR

Parts Name

Crankcase cover
0il seal
Ball bearing

Gasket, Crankcase

0il gauge ass.
0il gauge

Seal, 0il gauge
Bolt

Baffle, Crankcase cover

Ball bearing

Centrifugal gear parts

Washer, Slip cap

Centrifugal gear ass.

Center axis

Clip, Center axis

Slip cap
Screw

Spring washer
Washer

A

Specification

G 35X $52X8
6207

M8X'40
6202

¢ 12.8X6.7X1

M5 X112
D5
[OF)

¥ Quantity

LN BHLAN
The List Total
1 1
1 2
1 1
1 1
1 1
1
1
7 9
1 1
1 2
1 1
1
1
1
1
1
3 4
3 11
3 11

PART 3

i

Remark

65Mn




Pk B 28 314 RECOIL STARTER PARTS

PART 4




[UE VR VPO VO VP (VP (P (VO (PGS G S (VI Y

75
NO.

© 0 N O Ol ¥ W D~

—_| =
= o

—_ =
w D

TR
Parts Code

88FG = 30 = 0000A

88FG + 30 0001
88F « 30 « 0009
88F-1 + 30 » 0011
88F « 30 « 0004
88F « 30 « 0012
88F « 30 « 0006
88F « 30 « 0005
88F « 30 « 0008
88F « 30 « 0013
88F » 30 « 0010A
88F = 30 « 0002
88F « 30 « 0003
GB39

GB5787 —86

88F « 30 « 1003

4T

Parts Name

Jere s A LT
R 5
Bl A A
LZYIN R
2N

-
JREBR 3 B
RT3
L
[SEIE T
s Esh e
ek

i F

IR

WA
QR

Recoil starter ass.

Fan cover
Pivot bolt
Ratchet guide
Ratchet
Washer

Friction spring

Ratchet spring
Roller

Starter spring
Starter cover
Rope

Pulling handle
Bolt

Bolt

Q clip

Wt

Specification

M6 X8
M6 <12
D6

e Quantity

LN
The List

DO O W = = = = = DN == DN = =

LN
Total
1

27

PART 4

SR

Remark

10




5T 3L # 4+ CYLINDER HEAD PARTS

PART 5




Fe 5
NO.

O© 0 N O Ol = W DN~

—_ | =
— o

B
Parts Code

88F = 07 « 0010
88F « 07 « 0011
GB5789 —-86
88FG + 07 = 0008
88FG = 07 = 0009
88F « 07 « 1000
88F « 03 + 0001
88F + 03 « 1000A
88F = 03 « 2000
88F = 07 « 1007
GB5787 —-86

(S Sy
SENT A

A
PYSIN Y
RSk R A
Sk AL

T Sk 26 45 e e
1 Sk 2 AL
T Sk 25 MR AR 211
SRR
AR

AR

Parts Name

Gasket, Cylinder head

Set pin
Bolt

Stud, Exhaust port

Stud, Intake port
Cylinder head ass.

Gasket, cylinder head cover
Cylinder head cover

Bolt

Under wind guide

Bolt

iy

Specification

D12X20

M10 X1.25X80
M8 X 38

M6 XM8 X105

M6 < 60

M6 X 12

¥ Quantity
BHLA
Total

LKW
The List

= = = = = DN DN DN

1

o = = = DN DN DN

\]
3

PART 5

it

Remark

10




' A CAMSHAFT PARTS

PART 6

11




7
NO.

>

© 00 3 O U1 v» W DN+~

9.1
9.2
9.3
9.4

10

11

12

10

FIIA S
Parts Code
88F « 04 « 1000
88F « 09 + 0002
88F « 09 « 0001
88F « 07 » 0014
88F « 07 » 0001
88F « 07 » 0015
88F « 07 » 0003
88F « 07 + 0004
88F « 07 « 2000
88F « 07 » 2002
88F « 07 » 2001
88F « 07 » 2004
88F « 07 » 2003
88F « 07 » 0005
88F « 07 » 0007
88F « 07 » 0002
88F « 07 » 0006

A A

HEFE

HEFF

HEFF 48
A

= I
Rk
S I
PR AL
RSk WA
R

BR Sk R R
BB E R
A I L
HeS I T
He<

B s
Parts Name Specification
Camshaft ass.

Tappet D9 X 46

Pusher Dd5X 166

Pusher guide
Intake valve
0il seal,

Valve spring

Intake valve
Spring seat, Intake valve
Rocker ass.

Stud, Rocker ass. M6X52, Pitch=0. 75

Rocker
Adjust nut, sphere M6, Pitch=0. 75
Lock nut M6, Pitch=0. 75

Spring seat, Exhaust valve
Cap, Exhaust valve

Exhaust valve

HES IR R e Spring under seat, Fxhaust valve

¥ Quantity

KN EHLA
The List Total
1 1
2 2
2 2
1 1
1 1
1 1
2 2
1 1
2 2
2
2
2
2
1 1
1 1
1 1
1 1

PART 6

U

Remark

S=14
5=10

12




PART 7

[{f PISTON PARTS

o
7]
H

I JE

13



PART 7

¥ E Quantity

B RBIERE UL it o iR
NO. Part<£ode Parts Name Specification s - Remark
The List Total

1 88F + 02 + 3000 HEFAALE Connecting rod ass. 1 1
1.1 88F » 02 + 3003 AR Bolt, Connecting rod  M8X38 2 S=10
1.2 88F « 02 » 3002 EM S Cover, Connecting rod 1
1.3 88F « 02 « 3001 EFFAE Body, Connecting rod 1

A2 88F « 02 « 1001 W IE Piston 1 1

A3 88F « 02 « 1002 TR Piston pin D20X D 14X62 1 1

4 88F « 02 « 1003 WEFERY P Clip, Piston pin ®21.5X D1 2 2

A>5 88F » 02 « 2001 e 7 First air ring 1 1

A6 88F « 02 « 2002 B oRKIR Second air ring 1 1

A7 88F « 02 « 2102 FIEZD Set off ring 1 1

A3 88F « 02 » 2101 RAIREZN Scraper ring 2 2

14




W H %13/ SPEED ADJUSTMENT BASE PARTS

e ( \\\
p—( ( {{( ( ( g« \A .

N\

7@

PART 8

15




O N O O = W N =

75
NO.

EEHAA S
Parts Code

88FG « 53 » 1000
88F » 51 « 0005
88F « 51 « 0008
88F » 51 « 0009
88F « 51 « 0007
68F-1 « 51 = 0005
GB6177 —86
GB5787 —86

LR
HIAE
AL
Tl
DA

T s
R E)

WA

FUIELH

Parts Name

Speed adjustment base ass.

Speed adjustment arm
Return spring

Fine adjustment spring
Pulling rod
Quadratebolt

Nut

Bolt

Py

Specification

D2X239
M6X21
M6
M6 X 12

& Quantity
LN
Total

LN
The List

DO = = = = = =

G S RS U I U

PART 8

ik

Remark

16




PART 9

16 o 2% 34 CARBURETOR PARTS

17



TS

Parts Code
88FG « 10 « 1000
88FG « 20 « 0001
88F « 10 « 0003
88FG « 10 « 0001
88F « 07 « 0012

GAETERER
U s AT
(RTIEHIR
GAIETS P RS
BER AR

e Ly Kk
Parts Name Specification

Carburetor ass.
Gasket, aircleaner
Gasket, carburetor
Block, carburetor
Gasket, inlet port

& Quantity

LN
The List

— | | |

LN
Total

U OO VO N G

PART 9

ik

Remark

18




25 JE 2% ¥ AIRCLEANER PARTS

PART 10

19




1

~N O O W DN

[N U (VI G W U

5
Serial No.

N o Ol W N

IR

Parts Code.
88FG + 20 « 1000
88FG 20 « 1102
88FG « 20 « 1006
88FG « 20 « 1002
88FG « 20 « 1003
88FG < 20 « 1001
88FG + 20 « 1004
GB 6177-86
88FG « 20 « 0003
GB 6177-86
88FD « 51 « 1000
88FG + 20 « 0001
88FG « 03 « 0002
88FD < 51 « 2000

ST
T i
1
fe s
LRI B
LRI A
LA
B3
A
BB
BELA T 1%
e
YR

LR )

UL

Parts Name

Air cleaner ass.
Lower case cover
Rubber seal,
Support case
Foam filter B
Foam filter A
Upper case cover

air cleaner

Nut

Support, aircleaner

Nut

Vacuum pump, choke valve
Gasket, aircleaner

Air duck

Unilateralism valve

Py

Specification

High density
Low density

M5

M6

¥& Quantity

xN HHLA
The List  Total
1 1
1
1
1
1
1
1
6
1 1
2 7
1 1
1 2
1 1
1 1

PART 10

#E

Remark

S=8

S=8
5=10

20




W 75 2% %5/ MUFFLER PARTS

PART 11

21




3
Serial No.

© 0 N O U1 = W D

— | =
— o

— = = =
S Ol W~ W DN

TS

Parts Code.

5-3 + 26 + 0004
5-3 + 26 + 0007
5-3 » 26 + 0008
GB5787 —86
GB5787 —86
GB97

GB93

GB6170

88F « 07 « 0013
GB5787 —86
5-3 « 26 + 0001
5-3 » 26 + 0005
5-3 + 26 + 0003
5-3 » 26 « 0006
88FG « 07 = 0014
GB5787 —86

TH 75 s B A
T 7o SO
e MR O
IR

IR

s

i

UREE
PRy
WA
U
ERREGEACE
TH 75 & A A
AL
TH 75 A 2
WA

FEEATK

Parts Name

Adiabatic rubber gasket, muffler

Muffler support
Muf fler

Bolt

Bolt

Washer

Spring washer
Nut

Gasket, exhaust port

Bolt
Exhaust pipe

Outside protector cover, muffler
Inside protector cover, muffler
Side protector cover, muffler

Gasket, muffler
Bolt

iy

Specification

M6 X12
M8 X16
D8
D8
M8

M8 X 25

M8 X12

¥E Quantity
KN ELOIND

The List  Total

1
1
1
27
2
6
6
14

DO — = = = = DN = NN DN DN O — =
e e e = DN

PART 11

ik

Remark

22




PART 12

IfF(120V/240V 60Hz) STATOR & ROTOR PARTS

AL

23



1

© 0 N O O = W N

— = =
o= o

L
Serial No.

— e e e
N O O = W DN =

FHAACS

Parts Code.

5-3. 83. 1000-DV
5-3. 83. 1100-DV
5-3. 83. 1200-DV
5-3. 83. 1300
5-3. 83. 5000-DV
5-3 + 83 + 0002
5-3 + 83+ 0011
GB93

5-3 » 83 + 0004
5-3 83 + 0003
5-3 + 83 « 0001
5-3 + 83 + 0006
5-3 » 83 + 4000
GB93

5-3 » 83 + 0009
GB97

(GB818-85

5-3 + 83 « 00015
(GB818-85

SERETAAF
At
SE YU
HLR 27
BN
ST T IRE
R RS
ik
A
A
WA
S
I s L
A
HLWL
A
IRET
BRHLAY
RET

AR ALTR

Parts Name

Stator & rotor ass.

Rotor ass.

Stator ass.

Brush ass.

Connecting block ass
Bolt, Stator

Nut

Spring washer

Washer
Bolt
Bolt
Support,
AVR ass.
Spring

Bottom cover, Stator & rotor

Washer
Screw

Stator & rotor

washer

Rubber belt

Screw

i

Specification

120/240V ,60Hz

M5 X214

M5

D5
$30X ¢ 10.3X4
M10 X1.25X265
M6 X175

o)}

D5
M5 X16

M5 X12

& Quantity
EKH
The List

— N~ 00 — 00— = HEIDNDDNDDND

PART 12

HHLA anﬁk
Total

1

1

1 S=12

4 S=10

1

1

11

1

11

7

2

4

24




PART 12

I (230V, 50Hz) STATOR & ROTOR PARTS

AL

25



1

© 0 N O O = W N

— = =
o= o

L
Serial No.

— e e e
N O O = W DN =

TS
Parts Code.
5-3.83. 1000
5-3.83. 1100
5-3. 83. 1200
5-3. 83. 1300
5-3. 83. 5000
5-3 « 83 « 0002
5-3+83 0011
GB93
5-3 « 83 « 0004
5-3 « 83 « 0003
5-3 + 83 « 0001
5-3 « 83 « 0006
5-3 « 83 « 4000
GB93
5-3 « 83 « 0009
GB97
GB818-85
5-3 + 83« 00015
GB818-85

SERETAAF
At
SE YU
HLR 27
BN
ST T IRE
R RS

ik

A

A

WA

S
I s L
A
HLWL
A

IRET
BRHLAY
RET

AR ALTR

Parts Name

Stator & rotor ass.

Rotor ass.

Stator ass.

Brush ass.

Connecting block ass
Bolt, Stator

Nut

Spring washer

Washer
Bolt
Bolt
Support,
AVR ass.
Spring

Bottom cover, Stator & rotor

Washer
Screw

Stator & rotor

washer

Rubber belt

Screw

i

Specification

230V, 50Hz

M5 X214

M5

D5
$30X ¢ 10.3X4
M10 X1.25X265
M6 X175

o)}

D5
M5 X16

M5 X12

& Quantity
EKH
The List

— N~ 00 — 00— = HEIDNDDNDDND

PART 12

HHLA anﬁk
Total

1

1

1 S=12

4 S=10

1

1

11

1

11

7

2

4

26




P B (120V/240V, 60Hz) CONTROL PANEL PARTS

PART 13

27




P B AR (120V/240V, 60Hz) CONTROL PANEL PARTS

72 TS F U 4R Kk
Serial No. Parts Code. Parts Name Specification
1 5-4. 84. 0000A P THIAR Control panel 120/240V, 60Hz
2 5-4.84. 0003 KENLFF R Engine switch
3 5-3.84. 0012 HoE Wonds Digital display module
4 5-3. 84. 0001 B 1255 2 Circuit breaker
5 5-3. 84. 0002 I3 R Duplex socket 154, 120V
6 5-3. 84. 0004 DY FL 3 JuiE Four hole socket 250V, 30A
7 5-3.84. 0003 =LA Three hole socket 250V, 30A
8 5-3. 84. 0010 CENES e S S Voltage selector
9 5-3. 84. 0007 XA =k Duplex plug 15A, 120V
10 5-3. 84. 0009 VU2 4 3k Four-prong plug 250V, 30A
11 5-3. 84. 0008 =k Three—prong plug 250V, 30A
12 2-3. 84. 3000 B g Ground terminal
13 2-3. 84. 2000 EiRELEH  DC negative pole
14 2-3. 84. 1000 B ESAEIEN DC positive pole
15 2-3. 84. 0006 PR s Current protector 10A
16 2-3.84. 0017 M HE Bridge rectifier KBPC2510
17 5-3. 84. 0020 TR 5 &= Faceplate, rear cover

& Quantity

BN EBHLA

The List Total
1

L e e e e e SO I e e e N R e e
= e = = = DN = = = =N

PART 13

i

Remark

28




{24 T Bt 25 | CONTROL FACEPLATE

PART 13

It % 28

ESIES

If7 2% 2%

1

AL e

1

1
T

G
= ~
G

1
T

P

—

Y fL 4

HER RS 1
FN R @
_ —1
— 3
B i R @
B o
O
T
AN A
12 18 6
* 3 5 2
1 2 3 4 5 8 6 9 A -
AN
M M Y M
1 5 6
Hedfi 1 5L
DJ7061-2. 8-11 DJT061 -2.8-21  DJT04I-2.8-11  DJT041-2.8-21  DJT091-2.8-21 DJT091-2.8-11
=

b

[l




I ERAE (230V, 50Hz) CONTROL PANEL PARTS

PART 13

30




BT AR R AF (230V, 50Hz) CONTROL PANEL PARTS

R RIS
Serial No. Parts Code.

O~ O Ol W DN~

5-4.
5-4.
5-3.
5-3.
5-3.
5-3.
5-3.
2-3.

84.
84.
84.
84.
84.
84.
84.
84.

0000A
0003
0012
0001
0003
0008
0020
3000

TR FR

Parts Name
5 ) T A Control panel
KNI R Engine switch
AU TN Digital display module
W % 7 Circuit breaker
=LA Three hole socket
=Bk Three prong plug
[ E: Faceplate, rear cover
B 1 Ground terminal

i

Specification

230V, 5H0Hz

23A
250V, 30A
250V, 30A

PART 13

¥ & Quantity

ey

.

The List Total

1
1
1
1
2
2
1
1

1

— = DN DN =

L

emark

31




{25 I T AR H1 #5 X) CONTROL FACEPLATE

PART 13

L© -

W7 % 4%
N

AL A =LA

S

PC2-A PC2-B
DJ7091-2.8-21 DJ7091-2.8-11

— o o &—
N A R

LINIEES

Ji B I %

PCI-A
DJ7061-2.8-11

PC1-B
*® = DJ7061-2.8-21
G:l ~ © %
~ - &
T - - <
FUSE (10A)
© -
He i 1 4 U
PC1-A PC1-B PC2-A PC2-B
DJ7061-2.8-11 DJ7061-2.8-21 DJT091-2.8-21  DJ7091-2.8-11
/’—‘\ =
.—I_I—‘ = I = WDZDiDJ 1120131
— — — s [ s O | AEHEAE thshel
— m— — e B s Y el JELELIEN sl

32




PART 14

WLZE 55 FRAME PARTS

33



pi
Serial No.

O© 0 N O O W W DN

—_
w N = o

ZHE
Parts Code.

5-4.87.0001A
5-3.87.0002
5-3.87.0003
2-3.87.0004
(GB6170 —-86
GB93

GB97

GB5787 —86
GB6170 -86
GB93

GB97
5-3. 87. 0005
GB5787 -86

AR

Parts Name
L2 Frame
TP R Front absorber
Ja TR Back absorber
LA DR 2 Frame absorber
WE R Nut
IR Spring washer
SR Washer
AR Bolt
WERE Nut
SR Spring washer
SR Washer
T
WA Bolt

i

Specification

M8

D8
D8
M6 X 12
M10
D10
@10

M8 X 40

HE Quantity

£ BN

The List Total
1 1
2 2
2 2
4 4
4 8
4 6
4 6
8 27
4 4
4 4
4 4
2 2
2 9

PART 14

ik

Remark

34




T E®R ¥/ Wheel PARTS

PART 15

35




pi
Serial No.

O© 0 N O O W W DN

—_ | =
— o

TS

Parts Code.

5-3. 87. 0006
GB5787 -86

GB5787 -86

GB6170 -86

5-3.87. 0007
GB5787

GB97

GB5787 —86

GB6170 -86

GB93

GB97

e Rt
i1
ke
T
4
T
Pl
Bt
25
g 2
T

E SR

Parts Name

Frame
Nut
Bolt
Nut

Bolt

Washer

Bolt

Nut

Spring washer
Washer

i

Specification

M12X1.75
M8X12

M8

D 25X 660
M6X12

D8

M6 X 12

M10

D10

@10

¥ Quantity

RN HHLA

The List Total

1
2
10
14
1
27
6
27
4
4
4

> W W 00 > DD — 00 00 DN

PART 15

ik

Remark

36




PART 16

[{f FUEL TANK PARTS

o
7]
H

1% 3 R

37



S O AW N

Serial No.

— = = =
> W DN =

s

1.4.1
1.4.2

TS
Parts Code.
5-3 « 12 « 1000A
5-3 ¢ 12 « 1001A
2-3+ 121100
2-3+ 12+ 1002
2-3 12+ 1200
2-3 ¢ 12+ 1201

GB819 -85

2-3 ¢ 12+ 1003
2-3 ¢ 12« 1004
2-3 + 12+ 2000

68F-1 + 12 » 0002

5-3 « 12 + 0001
GB5787
5-3 12 + 0002

FHAE LR

Parts Name
VAR ZH 2 Fuel tank ass.
i Fuel tank
ThAE dE 4L Fuel tank cover ass
TLIEM Fuel filter
PRIMFE Res 4l  Fuel gauge ass.
PRIFE 7~ 2 Fuel gauge
UK IRET Screw
T Washer
THIAR I PR Fuel tank absorber
PRI oA Fuel on-off ass.
RN o (Clip, fuel tube
THFR I 5% Rubber pillow, Fuel tank
R A Bolt
e Fuel tube

Rt

Specification

D 52X48

M 5X10
DPEX D25 X1

D9X0.5
550X 8X4
M6 X 25
O8.5X D4.5

¥E Quantity

EY BHLAN
The List Total
1 1

1
1
1
1
1
2
4
4
1 1
2 2
1 1
4 6
1 1

PART 16

it

Remark

160

38




H J3 3 ¥ /f ELECTRIC STARTER PARTS

PART 17

39




H 3N L HL %1 ELECTRIC STARTER PARTS

O© 0 N O O W W DN

5

FIERE
Parts Code

88FD + 98 = 0000
88FG + 99 - 0001
88FG + 99 « 0002
88FG « 99 « 0005
88FG + 99 « 0006
88FG + 99 - 0007
GB 5787-86
GB5787 -86
GB5787 —86

Bl Ik T
HLH IR PR 2
HLH A 2R
LB s B
Hi

WA

WRAE

W RS

AR

T AR

Parts Name

Starting motor parts
Battery positive pole wire
Battery negative pole wire

Fixer, Battery
Battery

Bolt

Bolt

Nut

Bolt

i

Specification

M6 X 137
M6 X12
M6

M 8X35

¥ Quantity
HEHLA
Total

xWN
The List

DN W DN —H ==

1

DN = = = =

3

PART 17

ik

Remark

40




PART 18

i 7+ MARKS

CYLINDER HEAD COVER SIDE

! ©

CONTROL PANEL SIDE

5
s
32

4 a0

13

w I

D.u

g 5°

'R 22>

-l dm

:H

= RE

<
° P

ZE

4 22

=l @o

Z s

3 &

o

s £3&

£ 0

[

2o

own

and then immerse in clean engine oil until completely

dried to squeeze out the excessive oil.

BE CAREFUL WITH HIGH TEMPERATURE

P I ) =)

41



X

Serial No.

(O oREN RN rRNG) RENGCRE CC R

BT
Parts Code.

88F. 94. 0001
2-3.94. 0001

RS Mite
i B £

68F-1. 94. 0002 JiyA ALy &

68F-1. 94. 0003 ALy RSN AL

2-3.94. 0002
2-3.94. 0003
2-3.94. 0004
2-3.94. 0005

IS T IRTEN AL
PPN
R T AR
WAL 7R 2 Wi e

T B2 PR

Parts Name
Model mark
Brand mark
Adding oil mark
0il alert system mark
Maintain aircleaner mark
Choke valve mark
Muffler hot mark

Fuel level indicator mark

i

Specification

& Quantity
HBHLA
The List Total

RA

— DN e e

— DD = = e e

PART 18

T

Remark

42




1. 155X~ DIMENSIONS unit: mm PART 19

680mm

510mm

- ) e | E—

550mm

A

I HH\HH‘!’

qaqiumzy
WA 04 ‘

ACCOTUTINNN
\\\iiynyyyy

43




2. MRZH

VR FEHLZH GASOLINE GENERATAOR SET

KMl Engine

K HLHL Generator

SPECIFICATION

#1-5 MODEL
#IX, TYPE

HL4% X 4TFE BORE X STROKE

J45 . COMPRESSION RATIO

HE& DISPLACEMENT

HiE HrH D% RATED OUTPUT POWER

e KIS MAXIMUM OUTPUT TORQUE
%t 7] CRANKSHAFT ROTATING DIRECTION

S 10alBE VALVE CLEARANCE

B 7R STARTING METHOD

k72, IGNITION METHOD

Wy 72, LUBRICATE METHOD

WM LUBE CAPACITY

PRIV #E% FUEL CONSUMPTION RATIO

WEVE e LUBE CONSUMPTION

A5 FUEL GRADE

JETE S LUBE BRADE

#-5 MODEL

e 228 RATED OUTPUT POWER

i KEH I MAX. OUTPUT POWER

HEM L HLE RATED OUTPUT VOLTAGE

2 5E B L B RATED OUTPUT CURRENT

L MMZ% RATED FREQUENCY

T FI%L POWER FACTOR

k15 52, VOLTAGE REGULATE METHOD

WA 28] FUEL TANK CAPACITY

TAEIE 5 414%) WORKING TIME (ON RATED LOAD)
AMERSF (KX 58 X ) DIMENSTONS (L XWX H)
Ak RSP (X 98 X 757 PACKAGE DIMENSTONS (L X WX H)
{#+H# Net Weight

B Gross Weight

INFORMATION

LL188FG
FLEL. PUPPRR. SREIAA . AELPOORNE 260 L THEAT] Single cylinder,
Four-stroke, Forced Air—cooling, Cylinder center inclined 25° , OHV
88mm X 64mm
8.0:1
390cc
7.6kW / 3600rpm
22. 5N. m/2500+ 125rpm
WA N /7 M%&) counter—clockwise (View form crankshaft bottom)
B0 0.10~0. 15mm; HS1J: 0. 15~0. 20mm
Intake valve: 0.10~0. 15mm; Exhaust valve: 0.15~0. 20mm
Fr e sh/Bis)  Recoil by hand pulling / Electric starter
oS A4S 1K Non—contact transistor ignition
KIkIEN Lubricate by splashing the oil
1. 1L
374g / kW.h
<6.8g / kW.h
908
15W / 40SAE
LL5GF-4
5. 0kW
5. 5kW
240V, 120V/240V
217, 42A/21A
50Hz, 60Hz
1.0
AVR
25L
9hr.
680mm X 510mm X 550mm
700mm X 530mm X 580mm
T9kg
84kg

44




3. BHLW41% UNIT LIST

No.

1A A4

2 M TN N
3 FEAT

4 T 14

5 mekJe

6 Bkl

7 HIES)

8 TR
9 TR AR H
10 sy

11 AR
12 AR R pEl
13 Hr

14 B
15 ki

16 KEEXUH
17 kg

18 ik

19 Ak
20 kAu#E

21 KARFEER
22 T

23 FHIZE
24 JEIR

25 P

26 e
27 BREhK

28 MLy R4
29 AR
30 A RN

FHA 4B Parts Name
PART1 (page 1— 2)
Crankcase body
Current amplifier
Sway bar

Split clip

Wire hoop

Ball bearing 6202

0il seal ®35X d52X8
Drain bolt MIZ1.5X15

Washer, Drain bolt®12.3X ®20.5X2

Set pin ®8X 14
0il sensor ass.

Rubber wreath, Crankcase
Washer, Sway bar @17X ®8.3X1
0il seal, Sway bar ®8X ® 14 X5

PART2 (page 3— 4)
Flywheel.

Flywheel fan
Starter sleeve
Crankshaft.
Ignition coil.
Spark plug.

Wrench, Spark plug
Handle, Wrench
Charge coil

Fixer , Charge coil
Balance spindle
PART3 (page 5— 6)
Crankcase cover
Ball bearing 6207
0il gauge ass.
Gasket, Crankcase

Baffle, Crankcase cover

— b e e e e e e e e

—_ o e

Quantity No.

31

32
33

34A
35
36
37
38
39
40
41
42

413 A
44
45
46
47
48
49
50
ol
52
53
54
95

56
57A
58A
59

B LA e A

Sk s ds AL
QLRI

Bk

R VAR

PV Y
PAENY Y

TSk A

T Sk 25 45 0z el
T Sk 26 A1

T Sk 36 0B M 2 1
5 R

W

HEFE

HEFF

e
WA

= I
IR
TS R R s
R
A R 5
HES 1 T
He 1

He S R T e

HEATAAF
2
TH2E
THIE R

EHAELFR Parts Name
Centrifugal gear parts
PART4 (page 7— 8)
Recoil starter ass.

Q clip

PART5 (page9 — 10)
Gasket, Cylinder head
Set pin ®12X20

Stud, Exhaust port M8X38
Stud, Intake port M6X105
Cylinder head ass.
Gasket, cylinder head cover
Cylinder head cover
Bolt M6X60

Under wind guide

PART6 (page 11— 12)
Camshaft.

Tappet @9 X 46

Pusher ®5X 166

Pusher guide

Intake valve

Oilseal,
Valve spring

Spring seat, Intake valve

Intake valve

Rocker ass.

Spring seat, Exhaust valve
Cap, Exhaust valve
Exhaust valve

Spring under seat
PART7 (page 13— 14)
Connecting rod ass.
Piston

Piston pin

Clip, Piston pin

INFORMATION

Quantity
1

— = = = = DN DN DN

— = = = DN = DN = = = DN DD

DN — — =

45




3. BHLW41% UNIT LIST

No.

60A I
61A IR
62A FIIR
63 A HIIMIA

64 LR
65 R

66 KL

67  FRUR RS

68  HiAT

69 TRk

T0A fhilies2ift
71 APERS AR
T2A fLIMES AR
T3A fhilies i
74 RO

75 SRR
76 ASPERSTA4

7
78 FELRCT T T 4
79 RAE
80 4R

81  HER Oy
82  WHAEHH
83 M ARRE AR
84  VHAEESIR
85  THASNER
86  THM#sIME

EHAFZFR Parts Name
First air ring

Second air ring

Set off ring

Scraper ring

PART8 (page 15— 16)

Speed adjustment base ass.

Speed adjustment arm
Return spring

Fine adjustment spring
Pulling rod

Quadrate bolt M6X21
PART9 (page 17— 18)
Carburetor ass.

Gasket, aircleaner
Gasket, carburetor
Block, carburetor
Gasket, inlet port
PART10 (page 19 — 20)
Air cleaner ass.
Support,
Unilateralism valve
Vacuum pump
Air duck
PART11 (page 21 — 22)
Muffler

Gasket, exhaust port
Gasket, muffler
Adiabatic rubber gasket
Muffler support

Inside protector cover
Outside protector cover

aircleaner

choke valve

e e i — e e e e e e e e DO = =

— e e e e e

Quantity No.

87
88

89
90
91
92
93
94
95
96

97

98
99
100
101

102
103
104
105
106

107
108
109
110
11
112

ENSECVk

A

SERE AU
P

IR

IR
HIBLSCZE
IS
HLH Lo
LA

P TR A

e
iR
A
Bt 2

T4
R TF AL
ool
MR
i

HCBh Ik R
EER MY/ 857
R 97 A 2
EERTINE

Fa it

vy

EEAEAZFK Parts Name
Side protector cover
Exhaust pipe

PART12 (page 23 — 26)
Stator & rotor ass.
Washer @10.38X ®30X4
Bolt M6X 175

Bolt M10X1.25X265
Support, Stator & rotor
AVR ass.

Bottom cover, Stator & rotor
Rubber belt

PART13 (page 27 — 32)
Control panel parts
PART14 (page 33 — 34)
Frame

Front absorber

Back absorber

Frame absorber

PART15 (page 35— 36)
Fuel tank ass.

Fuel on—off ass.

o clip, fuel tube
Rubber pillow , fuel tank
Fuel tube ®8X ®4,5X225
PART16  (page 37 —38)
Starting motor parts
Battery positive pole wire
Battery negative pole wire
Fixer, Battery

Battery

Bolt M6X137

INFORMATION

Quantity

1
1

DO — = = = s =

—_

B Do Do

DO — = = =

46




3. BHLW41% UNIT LIST

INFORMATION

BOLT, SCREW, WASHER & SPRING WASHER

No. Parts Code Specification Quantity
1 M6 X 12 27
2 M6 X 14 2
3 M6 X 25 6
4 M 8X12 10
5 GB5787 —86 M 8X16 2
6 M8 X25 2
7 M8 X35 2
8 M8 X40 9
9 M10X1.25X80 4
10 M8 8
11 GB6170 ~86 M0 X1.25 4
12 M6 7
13| CBBLTT ~86 M6 X1.5 1
14 CBS18 - 86 M5X 12 4
15 M5X 16 7
16 washer @5 11
17 GB97 washer @ 10 4
18 Washer @8 6
19 Spring washer ®8 6
20 GB93 Spring washer ®5 11
21 Spring washer ®10 4

47




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50

